Municipality of
Chinhoyi Master
Plan

Report of Study
and
Written Statement

Department of
Engineering Services
January 2024







Report of Study and Written Statement

This Master Plan has been prepared in terms of Part IV of the Regional, Town and Country
Planning Act, Chapter 29:12, Revised Edition, 1996 and the Regional, Town and Country
Planning (Master and Local Plans) Regulations, Government Notice No. 248 of 1977.

Certified that this is a true copy of the Municipality of Chinhoyi Master Plan Adopted by

..................................................................... Director Engineering Services

..................................................................... Town Clerk
[...]
One of the study objectives for this study was to establish the travel pattern and trip
characteristics of Chinhoyi residents with a view to understand their key travel needs and
purpose of travel. Like any other general survey findings, we found out that out that there were
more female participants as compared to their male counterparts. Thus, in terms of
transportation, it is anticipated that any mobility related intervention must be informed by such
distribution.

3.7.2.1.  Car ownership

The study established a relatively low levels of car ownership in Chinhoyi and the all the income
brackets are below the prevailing poverty datum line and this could explain the low levels of
car ownership. This means a high demand for alternative modes of travel subject to trip purpose,
distance and trip frequency. The following sections discuss on these: Personal and work trips
made by female dominated the trip purpose category, followed work related trips made by their
male counterparts (See Figure 3.7.2.1.1). The high frequencies of personal and work-related
trips suggest the growth in the informal economy. A further analysis revealed that these
‘personalized’ and ‘work’ activities are concentrated in the Chinhoyi CBD.

43



173

—
2 112
€
E ~
54\
6"-16 29\12-—-20—-22_24
o o Lo Lo ) o o Lo Lo =
S o 8o 8o 8 <o S o' 82 89 8 2
I — 5 O 5 © ; 9 | — 5 O ; © ;O
8o S a Q o S8 o 8 a Q 9o
< wr Is) o 38 < v o o 38
g = N < | i ° g = © © © | o |
N o © 0 Iy N o © 00 I
N 8 RS N = by 7 Y b N 8 RS N 3 a 37
s £8 %% 23 2z 5§ E8 %% 2R z:
< =] N N N < =] N N N
s} | s} |
| (] | Q
2 5 2 8
g S g >
No Yes

Car ownership

Figure 3.7.2.1.1: Car ownership among study participants

3.7.2.2.  Trip purpose and Frequency

It is imperative to note that most trips of surveyed households originate from home and
terminate in the Chinhoyi CBD for both male and female respondents, followed by home to
another suburb in Chinhoyi. A smaller proportion of trips are made outside Chinhoyi. These
results show the importance of Chinhoyi CBD as a final trip destination upon which economic
activities take place, furthermore these results are suggestive of need to place emphasis on local
level transport needs as opposed to regional travel needs. Local level transport needs are better
provided by Non-Motorised Transport, NMTs (walking and cycling) and these need to be given
due attention regarding provision and maintenance of requisite infrastructure such as footpaths,
cycle tracks. Availability of functional street lighting becomes an integral part of local level
transport planning as these promote the use of NMTs in a safe and pleasant manner particularly
during night time (see Figure 3.7.2.2.1 and Figure 3.7.2.2.2).

70
60
50
40
30
20

0 I -l I I I ] I | I - - I N I
o o o o o o o o o o o o o o o o o o o o o o o o
S L T L L e T e L I A At AU I AL T AT I S IR N
— Ll — i i — i — i — Al — i i — —
N & 3 ¥ 8 2 o ¢ N ¥ o0 & N 32 0w Y9N 3 e ¢ oas ¢
o o o o o o o o
(] [ Qo [} Q () Q Q0
[&a] [+a] < el < [&a] < <
Female Male Female Male Female Male Female Male Female Male Female Male
Home Personal Recreation School Shopping Work

Figure 3.7.2.2.1: Trip purpose by gender and age

44



140

120
100

80 o
2
60 o
o
40 L
w“
. B s o
@
0 o
o o o = o) o o = ° S
< m IS o < [a) £ o o =
£ ]} o < 3 £ [} [} < = =z

< | T c < < = T c <

o > < o (@) > < o

| (e} (@) o | o o o

£ < | = = < | <

| £ ] oo I = [ .20

2 = o (7] 2 S he) (7]

> > © 2 < > s © 2 <

ko) =4 o o = o

al o £ 9’| o €

© ©

E V)l 6 ml

= £ s £

S = 9) <

c = c =

< = < =

Gender

Figu—re 3.7.2.2.2: Weekend and weekday trips déstination

The dominance of ZUPCO as a primary available public transport mode across all employment
categories, while noble is indicative of a monopolistic market condition that stifles competition
from other private players such as commuter omnibuses in the urban public transport market
(see Figure 3.7.2.2.3). Monopolistic conditions result in market inefficiencies leading to poor
levels of service in the long run, while current service quality levels (affordable fares, seat
availability, and reduced travel times) offered by ZUPCO are commendable, its monopolistic
position stifles innovation and service levels are anticipated to decline.

140

120

100

80

60

40

> [ |

e b, _ B0 0 000 1l
8§§“|6§§‘ﬂSgﬁ‘“.Sg&‘“.S'—g_‘é’“ﬂGgQ“’
O = O = O = O = O = O =
£ 6§ 5 - & § G & 5§ % & § G5 & § G “ & 5 % <
o] ~ [¢] ) b4 [¢] o) ~ [¢] o) ~ © o] 4 o] ) N4 [¢]
N = N = N = N = N = N =
o 5 ol 5 ol 5 ol 5 o 5 ol s
a 2 a 2 a 2 a 2 a 2 a =
Casually_employed Job_seeker Pensioner Permanently_employed Self_employed Student

Figure 3.7.2.2.3: Public transport modal patronage by employment status

45



3.7.3. Public transportation
The following section discusses about the public transport conditions prevailing in Chinhoyi
with a view to filter out issues and problems that need attention when planning for a sustainable
public transit system.

3.7.3.1.  Public transport system, spatial coverage and market share

Before the COVID-19 global pandemic, public transport in Chinhoyi was provided by
conventional buses, commuter omnibuses and pirate taxis. Conventional buses mainly served
medium to long distant areas such as Banket, Karoi, Zvimba and Guruve. Informal transport
(kombis and pirate taxis) mainly served local routes and areas (intra and suburbs). This shows
that service complementarity between formal and informal forms of transport was evident,
where there was competition, it was insignificant and indirect. However, after COVID-19
outbreak, the GoZ issued a directive to prohibit the use of commuter omnibuses for all travels,
their market share dropped significantly to around 12% from around 70% before COVID-109.
Figure 3.7.3.1.1 shows the relative urban public transport market share of different modes, pre
and during the COVID 19 pandemic in Chinhoyi.

Urban Transport Market in Chinhoyi, pre and during COVID period

During Covid 19 _2-

0 20 40 60 80 100 120
Modal share, %

Period

B Commuter Omnibuses M Conventional buses = Taxi M Pirate Taxi M Private car ride share

Figure 3.7.3.1.1: Urban transport market in Chinhoyi, pre and during COVID period

It is quite evident that while there was a sharp drop in the market share for commuter omnibuses,
the market share for conventional buses’ market share radically increased to 65% from 20%.
This is due to the GoZ’s decision to import a fleet of buses, and these are now run under the
state owned ZUPCO. To boost this new fleet, negotiated contracts were entered into between
the GoZ and the bus and commuter omnibus operators. Therefore, the prevailing public
transport system in Chinhoyi can be argued to be purely a monopolistic formalised bus-based
system.

46



3.8. Bulk Infrastructure Scoping

This section provides the Bulk Infrastructure Scoping for the study area in terms of Water and
Sewer Status Quo as a first step towards proffering an infrastructure response to the planning
outlook. Specifically, it quantifies the current water demand, Existing Bulk Water
Infrastructure, Existing Bulk Sewer Infrastructure and ties the knot with a Water and Sanitation
Planning Outlook in response to Master Zoning Outlook. The specific details are presented
hereunder:

3.8.1. Existing Water and Sanitation Situation

3.8.1.1.  Water Supply Overview

The municipality currently estimates that demand for water is 30 mega litres per day, but current
capacity is only 15 mega litres per day. Assuming both plants are at full working capacity,
output would rise to 22 mega litres per day, still eight mega litres short of the municipality’s
estimate demand. The high cost of running the plants is a serious obstacle to running them at
full capacity. Additionally, the plants require some maintenance and repairs and the pumps,
clarifiers and filters need maintenance. The structures at the treatment works are still sound but
the distribution network is in need of urgent repair.

3.8.1.2. Raw Water Source
The municipality draws its water from a weir on the Manyame River, located around two km

from the boundary of Old Chinhoyi. Water is extracted from this weir, which is fed from Biri
dam, 20 km away.

3.8.1.2.1. Existing Capacity
The total estimated 10% yield of the Biri dam is 75,000ML/year - approximately 205 ML/day

(Latest ZINWA assessment). The 4% risk yield is 30,000 Ml/year (82 ML/d).

3.8.1.3.  Water Treatment Works
Chinhoyi Municipality operates two water treatment facilities namely: Hunyani WTW located

adjacent to the Hunyani River about 4 km South East of Chinhoyi CBD and Speckley Kopje
WTW located approximately 3km South of the Chinhoyi CBD. They are both conventional
surface water treatment plants consisting of process units as illustrated in the figure 3.8.1.3
below.

emica . : Rapid sand S
» - 3 Sedimentation ’ filtration . Stabilisation
L SR

Figure 3.8.1.3: Typical Surface water treatments plant process units

47



3.8.1.3.1. Existing Capacity
Speckley Kopje (WTW) has a nominal design capacity of 12,000 m3/day and Hunyani (WTW)

has a nominal design capacity of 10 000m3/day. However, the estimated current total water
production for the two water treatment works is reported to be around 8,350 m3/day and 7,500
m3/day respectively.

3.8.1.3.2. Raw Water Pump Station and Intake
The two-water treatment works utilizes one raw water pump station which is located close to

the new water treatment works (Hunyani Water Works). The pump station consists of 5 pumps
(3 Duty; 2Standby). However, only three pumps are working currently (see Figure 3.8.1.3.2).
The pump station abstracts raw water from the weir on Manyame River. These pumps are
arranged to operate as follows;

e Pumping to the Old Water Treatment Works: 3 No. Pumps (2Duty and 1Standby)

e Pumping to the New Water Treatment Works: 2 No. Pumps (1Duty and 1Standby)

The following Table 3.8.1.3.2.1 gives an outline of the characteristics and capacity of the raw
water pumps.

Table 3.8.1.3.2.1: Pump Station Data — Raw Water Pump Station

Pumps to

No. of pumps No. 5No. Pumps
3No. Duty
2No. Standby

Pumps make and model 3No. KSB ETA 250-50 DSKN
2No. Boshan KT 300/250/400

Type 3No. Vertical Turbine Pumps
2No. Submersible Pumps

Motors make and model 37kwW

Coupling

H m 45

Q m3/hr. 1359

Rising Main Length m 1750

Rising Main Nominal Diameter mm 400DN

Rising main material Steel

(’5‘ Shot by
\d Gtel Infinity 8s

Figure 3.8.1.3.2: Hunyani Raw Water Pumpstation and Raw water pumps

48



3.8.1.4.  Water Treatment
3.8.1.4.1. Speckley Kopje WTW
The existing Water Treatment Works (WTW) are situated at Speckley Kopje WTW (see Table

3.8.1.4.1.1 and Figure 3.8.1.4.1.1).

Table 3.8.1.4.1.1: Water Treatment Components

Component Description

Chemical dosing Aluminium Sulphate is dosed at the inlet point of the distribution channel to 8 No. clarifiers

Clarifiers

where rapid mixing and flocculation is achieved. The channel has asbestos deflectors that
facilitate mixing and flocculation and ensures the homogeneity of the coagulant and promotes
flocculation.

The coagulant is mixed in three alum make-up tanks and the solution is pumped to a mixing
tank before being pumped to the dosing point. As part of the disinfection process, gaseous
chlorine is dosed.

There are 8 No. vertical flow clarifiers. The clarifiers receive coagulated water from a central
circular distribution chamber that is connected to the flocculation channel. Clear water collection
troughs are made of asbestos cement and consequently are very difficult to clean and as such
these must be replaced with steel troughs with VV-notch weirs for optimum and even distribution
of clarified water. Treated water is collected by several troughs installed at the top of the tanks
and flows to rapid sand filters. The clarification treatment performance appears to be good. The
manually operated desludging valves are all in good operational status.

Rapid Sand Filters There are 12No. Degremont Aquazur type rapid gravity sand filters.

Clarifiers

‘\ll\

s /W
gesay e i

Floccu/d;idn tanks
IH j w « THE EIWF
i W WGl NEEE
.l.' ' ' L Lud - S g "‘*"_"'

Alum Dosing Chamber

Figure 3.8.1.4.1.1: Water Treatment Components

49



3.8.1.4.2. Treated Water Booster Pump Stations
The system currently contains three booster pump stations located at each of the Water

Treatment Works (see Table 3.8.1.4.2.1).

Table 3.8.1.4.2.1: Existing booster pump stations capacities

Pump station Function Capacity No. of pumps

location

Hunyani WTW Pumping treated water from the new water  720m%hr. @ =3 No. High lift pumps.
works to reservoirs 125m Head

(2Duty, 1Standby)

Speckley Kopje Pumping treated water from the Old water 375m%hr @ 2No. Transfer pumps
WTW works to New water works reservoirs 50m Head
(1Duty;1Standby)

Pumping water from Old works reservoir = 480m%hr @ 2No. Booster pumps
to Katanda to increase the head so that 200m Head
water reaches the high lying areas (1Duty;1Standby)

3.8.1.5.  Storage Reservoirs
Chinhoyi has three (3) tank sites which constitutes the exist storage reservoirs in the

municipality (see Table 3.8.1.5.1).

Table 3.8.1.5.1: Chinhoyi Storage Reservoirs

ID Location Capacity Areas covered
(m?)
1 Old Water Works 2500 Hunyani
Old Water Works 2500 Hunyani

3 Old Water Works 2500 Hunyani, Gadzema, CBD, Cold stream, Chitambo,
Mpata, Katanda, Gunhill, Brundish, Chikonohono

4 Old Water Works 2500 Hunyani, Gadzema, CBD, Cold stream, Chitambo,
Mpata, Katanda, Gunhill, Brundish, Chikonohono

5 Old Water Works 5000 Hunyani, Gadzema, CBD, Cold stream, Chitambo,
Mpata, Katanda, Gunhill, Brundish, Chikonohono

6 Old Water Works 10000 Hunyani, Gadzema, CBD, Cold stream, Chitambo,
Mpata, Katanda, Gunhill, Brundish, Chikonohono

7 Hill Top 10000 Ruvimbo, White City, Chikonohono, Mzari
Extension, Orange groove, Riverside, Brundish

9 Hill Top 5000 Ruvimbo, White City, Chikonohono, Mzari
Extension, Orange groove, Riverside, Brundish

9 Hill Top 5000 Ruvimbo, White City, Chikonohono, Mzari
Extension, Orange groove, Riverside, Brundish

10 Staff Tank 5000 Gunhill, Cherima, Rusununguko

50



3.8.1.6.  Distribution Zones
The following Zones are logically identified from the network layout (see Table 3.8.1.6.1).

However, poor valves etc. mean that many of these zones are heavily interconnected and do not
constitute demand management areas.

Table 3.8.1.6.1: Chinhoyi Demand Management Areas

DMA Supply Area

1 Hilltop

2 Cold Stream, Chitambo, Mpata, Gadzema, Katanda
3 Hunyani

4 Brundish

5 Chikonohono, Cherima

6 White City, Ruvimbo, Rusununguko
7 Mapako

8 Heavy Industry

9 Mzari, CBD

10 Light Industry

11 Orange Groove, Riverside

12 CUT

13 St Ives, Rujeko

3.8.1.7.  Distribution Network
Chinhoyi residents draw water from metered and communal facilities. The distribution network

comprises of a combination of asbestos cement, uPVC and galvanised iron/steel pipelines. The
water supply in the municipality is erratic and varies in terms of continuity of supply. To manage
supplies to the various suburbs, the municipality has a rationing criterion in which certain
areas/zones get water on a particular day in a week.

3.8.1.8. NRW Assessment
Bulk and Block Metering

Bulk and block metering is absent and new metering will be needed throughout the
distribution system as soon as water is restored.

Distribution Networks

The Chinhoyi distribution networks were reportedly in relatively poor condition when wate.
Incidents of vandalism have been noted, especially at locations where public water points
used to be provided. NRW is reported to be at an average of 47%.

Consumer Metering
The Council Reports that almost 50% of consumers either have a faulty meter.

51



3.8.2. Existing Bulk Sewerage Infrastructure Assessment

3.8.2.1.  Sewerage Infrastructure Overview
The wastewater infrastructure in Chinhoyi consists of both on-site and off-site sanitation
systems. Building and housing guidelines, by-laws and standards stipulate that Low density
properties depending on soil conditions, are not connected to the sewerage system. They are
provided with on-site septic tanks and soak-away pits. High and medium density properties, on